ADD:Longhua Town Development Zone, Jing County, Hebei Province

Mob:0086-13292875538

Tel:0086-0311-83953682

E-mail:sales01@hbxhfsy.cn

 

                           Links

 

Copyright Hebei Xinhuafa Petroleum Machinery Co., Ltd.

冀ICP备19001923号-1

WeChat

河北鑫华发石油机械有限公司

  • $!info.title
  • $!info.title

    Mud pump JWS340 fluid end parts

    2022-08-05

    Mud pump JWS340 fluid end parts ITEM PART No. (ACME THDS.) PART No. (BUTTRESS THDS.) DESCRIPTION QTY. 1 340-019 340-019 Rod, Clamp Type Intermediate 3   340-023 340-023 Rod, Threaded Intermediate 3 2 1716037 1716037 Clamp Cpt., - Plunger Intermediate Rod (340-019), Composed of: 3 1716035 1716035 Clamp, Plunger – Bolt Half  1 1716036 1716036 Clamp, Plunger – Threaded Half 1 G-7000312-11 G-7000312-11 Screw, 1/2" x 3” Cap 2 7616050 7616050 Washer, ½” Spring Lock – Type 304 S.S. 2 2-A 1717016 1717016 Plate, Rubber Baffle (Intermediate Rod) 3 3 6300220 6300220 Nut, 1-3/8” Heavy Hex-Fluid Cylinder to Frame 12 3-A 1712024 1712024 Nut, 1-3/8” Special Aluminum Bronze Acorn (Opt.) 12 5 171719312 10032367 171719612 10032367 Cylinder Only, Fluid – Forged Steel, Composed of: Stud, 1-3/8” x 7½” Fluid Cyl. to Frame 1 12 6 G-1718263-12 1718253-12 Cover, Threaded – Top and Front 6 7 G-1718266-12 1718256-12 Plate, Top and Front Cover 6 8 G-1718265 G-1718265 Seal, Top and Front Cover Plate 6 9 G-1718268 G-1718268 Retainer, Discharge Spring 3 10 7000304-11 7000304-11 Screw, 1/2" x 1¼” Cap 6 11 7619050 7619050 Washer, 1/2" Reg. Spring Lock 6 12 1561572 2410022-244 1561572 2410022-244 Seat Only, Discharge – Includes: O-Ring, Discharge Seat 3 13 1561575 1561575 Valve Complete, Suction & Discharge – Includes:  6 1561570 1561570 Body, Valve 1 1561577 1561577 Disc, Valve – Polyurethane  1 1561578 1561578 Disc, Valve – Hycar (Optional)  1 1560715 1560715 Retainer, Valve Disc 1 7000438-11 7000438-11 Screw, 3/4" x 1½” Cap 1 G-7605013 G-7605013 Washer, 3/4" Heavy External Tooth 1 14 G-1560697 G-1560697 Spring, Suction and Discharge Valve 6 15 G-1718267 G-1718267 Bracket, Suction Valve Spring 3   7000304-11 7000304-11 Screw, 1/2" x 1¼” Cap 6   7619050 7619050 Washer, 1/2" Reg. Spring Lock 6 16 1561571 2410022-240 1561571 2410022-240 Seat Only, Suction Valve – Includes: 3 1 O-Ring, Suction Seat 17 G-1718270 G-1718270 Manifold, Suction 1 18 8406001 8406001 Gasket, Suction Manifold 1 19 7000440-11 7000440-11 Screw, 3/4" x 2” Cap 10 20 7619066 7619066 Washer, 3/4"Reg. Spring Lock 10   6907122-304 6907122-304 Ring, BX-152 – Type S-304 2   7000444-11 7000444-11 Screw, 3/4" x 3” Cap – Grade 5 – Discharge Flange 16   1790065 1790065 Wrench, Valve Cover, OPTIONAL FLANGE: 1 Flange, 2-1/16” – API-10,000# Ring Joint – Discharge 2

  • $!info.title

    Emsco F1300

    2022-06-07

    EMSCO FB-1300 FB-1600 FLUID END MODULE AND ACCESSORIES ITEM PART NUMBER DESCRIPTION QTY/PUMP    6316-0325-00 FLUID END MODULE COMPLETE ASSEMBLY(INCLUDES ITEM 2-24,26-29) 3 1  6316-0357-00 FLUID END MODULE STUDDED(INCLUDES ITEM 2-9) 3 2  6316-0356-00 FLUID END MODULE ONLY(UNSTUDED) 3 3  7507-2013-00 STUD,MODULE TO LINER CLAMP 36 4  7601-0610-18 LINER CLAMP STUD NUT 36 5  7507-2201-00 POWER FRAME STUD 18 6  7507-2210-00 STUD,MODULE TO CYLINDER 18 7  7601-0630-17 NUT(FOR ABOVE) 30 8  7507-2108-00 STUD,MODULE TO DISC,MANIFOLD 12 9  7601-0630-24 NUT(FOR ABOVE) 12 10  6316-0354-00 GUIDE,LOWER VALVE(WITH BUSHING) 3 11  6316-0096-00 BUSHING,LOWER VALVE GUIDE 3 12  6316-0360-00 LOCKBOLT,LOWER VALVE GUIDE 3 13  6316-0363-00 ALIGNMENT RING 3 14  6316-0369-00 GASKET,HEAD SEAL(G-801) 3 15  6316-0364-00 PLUG,CYLINDER HEAD 3 16  6316-0361-00 RING,THREADED CYLINDER HEAD 3 17  6316-0362-00 CAP,THREADED CYLINDER HEAD 3 18  6316-0092-00 GASKET,VALVE COVER(G-741) 3 19  7501-0051-00 SCREW,RETAINER(UPPER) 12 20  6397-0603-00 PLATE,RETAINER(UPPER) 3 21  6397-0575-00 GUIDE,UPPER VALVE 3 22  6316-0039-00 COVER VALVE POT 3 23  6316-0373-00 GASKET WEAR PLATE(G-800) 3 24  6316-0385-00 PLATE,WEAR 3 25  6316-0373-00 GASKET, LINER(G-800) 3 26  6316-0366-00 RING,LINER THREADED 3 27  6316-0367-00 LINER LOCK 3 28  7602-1600-25 GASKET,DISCHARGE MANIFOLD 3 29  7602-1600-61 GASKET,SUCTION MANIFOLD 3 30 TMFB6-STUDS SET FB-1300/1600 STUDS AND NUTS SET(INCLUDES 12PCS 3 7507-2013-00,12PCS 7601-0610-18,6PCS 7507-2201-00,10PCS 7507-2210-00,16PCS 7601-0630-17,4PCS 7507-2108-00,4PCS 7601-0630-24 31 TMFB6-SEAL KIT FB-1300/1600 MODULE SEAL KIT(INCLUDES ONE G-800,ONE G-741,ONE G-801,ONE 7602-1600-25,ONE 7602-1600-61) 3  

  • $!info.title

    20CB500 Air Tube Clutch

    2022-04-25

    20CB500 Air Tube Clutch Common Type Air Tube Clutch And Ventilated Type   Common Type LT300/100T,LT400/125T,LT500/125T,LT600/125T,LT700/135T,LT700/200T,LT800/135T,LT1070/200T(Russia)   Ventilated Type LT500/200T,LT500/250T,LT600/250T,LT700/250T,LT800/250T,LT900/250T,LT965/305T,LT1168/305T,LT1070/200T,LT1170/250T,LT1120/300T,LT1250/300T CB Air Tube Clutch 6CB200,8CB250,10CB300,12CB350,14CB400,16CB500,18CB500,20CB500,22CB500,24CB500   Air Tube Clutches are one of the most important transmission parts for drilling rigs and workover rigs, which are used to transmit torque and separate transmission system during operation. Air Tube Clutch has the character of clutch quick, smooth operation, clearance evenly, reliable and security. They are manufactured in accordance with the People's Republic of China natural gas industry standard SY/T6760-2010 air tube clutch for the oil drilling equipment, with the relevent requirements of oil drilling equipment, and EATON related structure design. Its main functions are: (1) transmit torque in power transmission systems, (2) acts as a clutch and transmit torque in the pump set, (3) can be used for pneumatic brake when emergency.

Page up
1
2
...
7